
City Of Independence  

Water Quality Trading Plan 

10/27/2020 

VERSION 2



Water Quality Trade Plan – City of Independence 

V.2 – Draft WQT Plan A 10/27/2020 

Contents 

1.0 EXECUTIVE SUMMARY ....................................................................................................... 1 

2.0 PURPOSE OF WATER QUALITY TRADING PLAN ................................................................ 1 

3.0 CREDIT NEED ..................................................................................................................... 2 

3.1 Pollutant for which Credits Will be Generated .................................................................. 2 

3.2 Summary of Discharge and Existing Treatment Including Optimization ......................... 2 
[...]
6.1 Duration of Agreement ..................................................................................................... 15 



Water Quality Trade Plan – City of Independence 

V.2 – Draft WQT Plan B   10/27/2020 

6.2 Schedule for Installation/Construction of the Practice .................................................. 15 

6.3 Timeline for Credits and Agreements .............................................................................. 15 

6.3.1 Credits ................................................................................................................................ 15 

6.3.2 Agreements ....................................................................................................................... 15 

7.0 NUTRIENT REDUCTION PRACTICE IMPLEMENTATION .................................................. 16 

7.1 Operation and Maintenance Plan .................................................................................... 16 

7.2 Tracking Procedures ......................................................................................................... 16 

7.2.1 Inspection Conditions ....................................................................................................... 16 

7.2.2 Reporting Requirements .................................................................................................. 16 

7.2.3 Procedure for Failure of Practices ................................................................................... 17 

8.0 SUMMARY ....................................................................................................................... 18 

9.0 WATER QUALITY TRADE CERTIFICATION ........................................................................ 19 

9.1 Permittee’s WPDES Permit Number ................................................................................ 19 

9.2 Permittee’s Contact Information ...................................................................................... 19 

9.3 Plan Certification ............................................................................................................... 19 

REFERENCES ............................................................................................................................ 20 

 

APPENDICES 

APPENDIX A FIGURES 

APPENDIX B SITE PHOTOGRAPHS 

APPENDIX C  SOIL SAMPLE TEST RESULTS  

APPENDIX D PHOSPHORUS LOSS CALCULATIONS 

APPENDIX E PRACTICE SPECIFICATIONS 

APPENDIX F WQT AGREEMENT CERTIFICATION AND LANDOWNER AGREEMENT 

APPENDIX G NOTICE OF INTENT (FORM 3400-206) 

APPENDIX H WATER QUALITY TRADE PLAN CHECKLIST (FORM 3400-208) 

APPENDIX I PRACTICE REGISTRATION (FORM 3400-207) EXAMPLE 

APPENDIX J SAMPLE SITE INSPECTION FORM 
 

 

  



Water Quality Trade Plan – City of Independence 

V.2 – Draft WQT Plan C   10/27/2020 

List of Tables 

List of Abbreviations .............................................................................................................................................................. D 

Table 1: Water Quality Trading Plan – Checklist ......................................................................................................... F 

Table 2: City of Independence Monitoring Requirements and Effluent Limitations ................................... 2 

Table 3: Summary of Credit Need for the City of Independence .......................................................................... 4 

Table 4: Nutrient Reduction Practices to be used to Generate TP Credits ...................................................... 8 

Table 5: TP Reduction Practices, Estimated TP loss, and Soil TP Levels .......................................................... 9 

Table 6: Trade Ratio Factors and Rationale ............................................................................................................... 12 

Table 7: WQT Documentation .......................................................................................................................................... 14 

Table 8: Proposed Construction Schedule for Practices ....................................................................................... 15 

  



Water Quality Trade Plan – City of Independence 

V.2 – Draft WQT Plan D   10/27/2020 

List of Abbreviations 

Abbreviation Term/Phrase/Name 

Credit Generator HGS, LLC (HGS) 

Credit User City of Independence Wastewater Treatment Facility or the City 

Estimator NRCS Streambank and Irrigation Ditch Erosion Estimator (Direct 
Volume Method) 

Guidance Guidance for Implementing Water Quality Trading in WPDES 
Permits – Edition 2 (June 2020) 

MDV Multi-discharger variance 

MGD Million gallons per day 

NOI Notice of Intent 

NPS Nonpoint source 

NRCS Natural Resources Conservation Service 

Permit WPDES permit No. WI-0024287-10-0 

Plan Water Quality Trading Plan for the City of Independence 

Practice location The specific location of a proposed land best management practice 
on a given subject property 

Practice(s) Nutrient Reduction Practice(s) 

Report Evaluation Report - Final Phosphorus Compliance Alternatives 
Evaluation, Independence, Wisconsin; produced by SEH 

RES Resource Environmental Solutions, LLC 

Site(s) The properties where the TP reduction practice(s) are located 

SWDV Surface Water Data Viewer 

The City The City of Independence, Wisconsin 

TP Total phosphorus 



Water Quality Trade Plan – City of Independence 

V.2 – Draft WQT Plan E   10/27/2020 

Abbreviation Term/Phrase/Name 

TSS Total Suspended Solids 

USGS United States Geological Survey 

WDNR Wisconsin Department of Natural Resources 

WisCALM Wisconsin 2020 Consolidated Assessment and Listing Methodology 

Worksheet Phosphorus Optimization Report Worksheet 

WPDES Wisconsin Pollutant Discharge Elimination System 

WQT Water Quality Trade or Water Quality Trading 

WWTF Wastewater treatment facility 

 
  



Water Quality Trade Plan – City of Independence 

V.2 – Draft WQT Plan F   10/27/2020 

Table 1: Water Quality Trading Plan – Checklist 

Content of Water Quality Trading Plan 
Location in 

WQT 
Document 

Credit Need  

Pollutant for which credits will be generated p. 2 
Summary of discharge and existing treatment including optimization p. 3 
Credits needed to meet permit requirements p. 3 

Credit Generator and Proposed Sites  

History of project Sites                                                                 pp. 5 & 6 
Description of existing land uses                                                                 pp. 5 & 6 
Identification of credit generator p. 7 
Location of credit generator in proximity to receiving water and credit user p. 6 
Location(s) where credits will be generated  pp. 6 & 7 

Credit Generation Methods  

Description of nutrient reduction practice       p. 8 
Model(s) used to derive the amount of credits and verification of inputs p. 8 
The applicable trade ratio for each management practice  p. 12 
Amount of credits available p. 13 

Trade Timelines  

Duration of agreement   p. 15 
Schedule for installation/construction of each management practice p. 15 
Verification that a trade agreement has been completed App. F 
Timeline for credits and agreements                                                               p. 15 
Date when credits become available p. 15 

Nutrient Reduction Practice Implementation   

Operation and maintenance plan for each management practice   p. 16 
Tracking procedures                                                                                

Conditions under which the management practices may be inspected      p. 16 
Reporting requirements should the management practice fail                                       p. 17 

WQT Certification  
Permittee’s/credit user’s WPDES permit number p. 19 
Permittee’s/credit user’s contact information p. 19 
Certification that the trading application is accurate and correct p. 19 
Signature and date of permittee’s/credit user’s authorized representative p. 19 
Notice of Intent to Conduct Trade App. G 
Practice registration documents                                                     App. I 



Water Quality Trade Plan – City of Independence 

V.2 – Draft WQT Plan - 1 - 10/27/2020 

1.0 EXECUTIVE SUMMARY 
The City of Independence (the City) Wastewater Treatment Facility (WWTF) is located within the 
municipal limits, located above the confluence of Elk Creek and the Trempealeau River. The WWTF 
outfall discharges to the Trempealeau River. On October 01, 2019, the current Wisconsin Pollution 
Discharge Elimination System (WPDES) permit (No. WI-0024287-10-0) (Permit), became effective 
and contains a compliance schedule for total phosphorus (TP) reductions. From the effective date of 
the Permit until August 31, 2024, the TP limit is set at 4.0 mg/L. On September 1, 2024, this limit 
drops to the current state standard of 0.1 mg/L. 

The City has conducted an optimization assessment of WWTF process and a benefit/cost analysis of 
reasonable WWTF upgrades, and has determined that the permanent addition of ferric chloride and 
a water quality trade (WQT) are the most cost effective measures that can be implemented to meet 
the final Permit limit of 0.1 mg/L. 

Through an analysis conducted by SEH, the City has determined that it will need to obtain 198 
lbs/year of TP reduction from a WQT credit generating entity to meet the final WPDES permit limit. 
This WQT Plan (Plan) documents: 

1. The City’s credit specific rationale for their credit need,  

2. The credit generator and the proposed Sites where credits will be generated 

3. The specific practices and methods that will be implemented and evaluated to demonstrate 
TP reductions to generate credits 

4. The proposed credit generation ratio for the reductions generated at each proposed Site. 
5. The schedule for implementation of all aspects of the WQT Plan. 
6. The plan for implementation and monitoring of TP reduction practices. 
7. All required documents and information needed to certify the proposed WQT Plan. 

 

2.0 PURPOSE OF WATER QUALITY TRADING PLAN 
The purpose of this Plan is to describe the how the City’s WWTF will utilize a WQT to comply with 
the TP limits of the Permit, which expires on September 30, 2024. This Plan will require a WQT 
Agreement with the Wisconsin Department of Natural Resources (WDNR). The agreement will be 
developed pursuant to a Notice of Intent (NOI) - Form 3400-206 to conduct a WQT. The NOI is 
included in Appendix G of this Plan. 

 

  



Water Quality Trade Plan – City of Independence 

V.2 – Draft WQT Plan - 2 - 10/27/2020 

3.0 CREDIT NEED 
3.1 Pollutant for which Credits Will be Generated 
For this WQT, the nutrient reduction practices (Practices) that will be constructed will generate TP 
credits. These Practices will provide other benefits to the target stream, such as total suspended 
solids (TSS) reductions and improved in-stream habitat improvement for cold-water fish species. 

3.2 Summary of Discharge and Existing Treatment Including Optimization 
The Independence WWTF treats domestic waste from the City and industrial influent from Pilgrim 
Chicken. The annual average design flow at the facility is 0.165 million gallons per day (MGD). The 
actual annual average effluent flow in 2018 was 0.093 MGD. 

Primary treatment consists of screening and grit removal. Effluent is further treated at the existing 
secondary package activated sludge plant with an aeration basin and secondary clarification. Sludge 
is aerobically and anaerobically digested and thickened on a gravity belt thickener and stored onsite 
prior to bandspreading on WDNR-approved fields. Effluent is disinfected with chlorination (followed 
by dechlorination) prior to discharge to the Trempealeau River. 

Significant effluent monitoring and limitation changes that were enacted in the current WPDES 
permit term are: 

1. the addition of weekly average & monthly average chlorine limits,  

2. a weekly geometric mean fecal coliform limit 

3. weekly average & monthly average copper limits  

4. the addition of zinc limits & an associated compliance schedule 

5. the conditional approval of a multi-discharger variance (MDV) for TP, which was approved 
statewide by USEPA on February 6, 2017, and is effective until February 5, 2027.  

6. the imposition of a lower monthly average interim TP limit along with associated compliance 
schedules  

7. an increase in the TP monitoring frequency from weekly to 3 times/week. Also, the sample 
type has been changed from 24-hour flow proportional composite to 24-hour composite for 
influent & effluent samples. 

For the current WPDES permit (No. WI-0024287-10-0), which became effective on October 01, 2019, 
and will expire on September 30, 2024, a compliance schedule with interim TP limits was established: 

Table 2: City of Independence Monitoring Requirements and Effluent Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type Notes 

TP Monthly Avg 4.0 mg/L 3/Week 24-Hr Comp This is an interim limit effective 
through 08/31/2024 

TP Monthly Avg 1.0 mg/L 3/Week 24-Hr Comp This is an interim MDV limit 
effective 09/01/2024 

Currently, the phosphorus limit is 4 mg/L, which will decrease to 1.0 mg/l in September of 2024. As 
per s. 283.16, Wis. Stats, the MDV can be renewed a maximum of four permit cycles. At the end of the 



Water Quality Trade Plan – City of Independence 

V.2 – Draft WQT Plan - 3 - 10/27/2020 

functional use of the MDV, the City will need to meet a water quality based effluent limitation for 
phosphorus of 0.1 mg/L. 

In 2015, the City submitted to the WDNR a Phosphorus Optimization Report Worksheet (Worksheet). 
This Worksheet identified areas within the system where TP might be minimized or eliminated. This 
is a required step in the MDV renewal process.  

In 2018, the City contracted SEH to conduct an evaluation of alternatives at the WWTF that could be 
implemented to improve TP treatment and reduce end-of-pipe TP discharge. The final report, 
entitled “Evaluation Report - Final Phosphorus Compliance Alternatives Evaluation, Independence, 
Wisconsin” (Report) summarized the results of actions taken to determine possible changes that 
could be made to optimize the WWTF and the associated water quality treatment systems for greater 
removal of TP from the effluent.   

The Report summarized the results from the optimization assessment conducted at the WWTF. The 
optimization strategies evaluated, and the associated results are as follows: 

Filtrate Return from Sludge Thickener: The first minimization item was an assessment of the 
filtrate return from the sludge thickener to determine if it was a significant source of TP. Results from 
testing showed that the filtrate TP concentration was 8.48 mg/L, but that this source is such a small 
flow that it was not deemed significant. No further actions were taken. 

Digester supernatant return: An assessment was conducted to determine if the return water from 
the digester was a significant source of TP. This side stream’s TP concentration was 7.67 mg/L, but it 
is also a small enough flow that it was not deemed significant. No further actions were taken. 

Chemical addition to Reduce TP: The City of Independence performed a full scale pilot study of 
adding ferric chloride to the treatment process, beginning in May 2016. The lowest effluent result 
was 0.98 mg/L, with the average monthly effluent in May of 2016 of 2.36 mg/L. With additional 
testing and narrowing in on the proper amount of chemicals, it is believed that 0.8 mg/L TP can be 
achieved with chemical addition. Currently, ferric chloride is being added to the treatment process 
to achieve an effluent end-of-pipe value of 0.8 mg/L. 

Industrial Source Reduction: Two potential industrial sources of TP were identified in the 
Worksheet - Green Roof Laundry and Gold’n Plump (now Pilgrim’s). Gold’n Plump had, prior to 2018, 
increased their pre-treatment processes for BOD and TSS, which resulted in a decrease in TP. Green 
[...]
follows:  If all Aroclors are less than the LOD, then the Total PCB Dry Wt result should be reported as 
less than the highest LOD.  If a single Aroclor is detected then that is what should be reported for the 
Total PCB result. If multiple Aroclors are detected, they should be summed and reported as Total PCBs. 
If congener specific analysis is done using Method 8082A, clean up steps of the extract shall be 
performed as necessary to remove interference and to achieve as close to a limit of detection of 0.003 
mg/kg as possible for each congener.  If the aforementioned limits of detection cannot be achieved after 
using the appropriate clean up techniques, a reporting limit that is achievable for the Aroclors or each 
congener for the sample shall be determined.  This reporting limit shall be reported and qualified 
indicating the presence of an interference.  The lab conducting the analysis shall perform as many of the 
following methods as necessary to remove interference: 

 
 3620C – Florisil   3611B - Alumina 
 3640A - Gel Permeation  3660B - Sulfur Clean Up (using copper shot instead of powder) 
 3630C - Silica Gel   3665A - Sulfuric Acid Clean Up 

5.5.7 Annual Land Application Report 
Land Application Report Form 3400-55 shall be submitted electronically by January 31, each year whether or not 
non-exceptional quality sludge is land applied. Non-exceptional quality sludge is defined in s. NR 204.07(4), Wis. 
Adm. Code. Following submittal of the electronic Annual Land Application Report Form 3400-55, this form shall be 
certified electronically via the ‘eReport Certify’ page by a responsible executive or municipal officer, manager, 
partner or proprietor as specified in s. 283.37(3), Wis. Stats., or a duly authorized representative of the officer, 
manager, partner or proprietor that has been delegated signature authority pursuant to s. NR 205.07(1)(g)2, Wis. Adm. 
Code. The ‘eReport Certify’ page certifies that the electronic report form is true, accurate and complete. 

5.5.8 Other Methods of Disposal or Distribution Report 



  WPDES Permit No. WI-0024287-10-0 
  City of Independence 

     25 

The permittee shall submit electronically the Other Methods of Disposal or Distribution Report Form 3400-52 by 
January 31, each year whether or not sludge is hauled, landfilled, incinerated, or exceptional quality sludge is 
distributed or land applied. Following submittal of the electronic Report Form 3400-52, this form shall be certified 
electronically via the ‘eReport Certify’ page by a responsible executive or municipal officer, manager, partner or 
proprietor as specified in s. 283.37(3), Wis. Stats., or a duly authorized representative of the officer, manager, partner 
or proprietor that has been delegated signature authority pursuant to s. NR 205.07(1)(g)2, Wis. Adm. Code. The 
‘eReport Certify’ page certifies that the electronic report form is true, accurate and complete. 

5.5.9 Approval to Land Apply 
Bulk non-exceptional quality sludge as defined in s. NR 204.07(4), Wis. Adm. Code, may not be applied to land 
without a written approval letter or Form 3400-122 from the Department unless the Permittee has obtained permission 
from the Department to self approve sites in accordance with s. NR 204.06 (6), Wis. Adm. Code.  Analysis of sludge 
characteristics is required prior to land application.  Application on frozen or snow covered ground is restricted to the 
extent specified in s. NR 204.07(3) (l), Wis. Adm. Code. 

5.5.10 Soil Analysis Requirements 
Each site requested for approval for land application must have the soil tested prior to use. Each approved site used 
for land application must subsequently be soil tested such that there is at least one valid soil test in the four years prior 
to land application.  All soil sampling and submittal of information to the testing laboratory shall be done in 
accordance with UW Extension Bulletin A-2100. The testing shall be done by the UW Soils Lab in Madison or 
Marshfield, WI or at a lab approved by UW. The test results including the crop recommendations shall be submitted 
to the DNR contact listed for this permit, as they are available.  Application rates shall be determined based on the 
crop nitrogen recommendations and with consideration for other sources of nitrogen applied to the site. 

5.5.11 Land Application Site Evaluation 
For non-exceptional quality sludge, as defined in s. NR 204.07(4), Wis. Adm. Code, a Land Application Site Request 
Form 3400-053 shall be submitted to the Department for the proposed land application site.  The Department will 
evaluate the proposed site for acceptability and will either approve or deny use of the proposed site.  The permittee 
may obtain permission to approve their own sites in accordance with s. NR 204.06(6), Wis. Adm. Code. 

5.5.12 Class B Sludge:  Fecal Coliform Limitation 
Compliance with the fecal coliform limitation for Class B sludge shall be demonstrated by calculating the geometric 
mean of at least 7 separate samples.  (Note that a Total Solids analysis must be done on each sample).  The geometric 
mean shall be less than 2,000,000 MPN or CFU/g TS.  Calculation of the geometric mean can be done using one of 
the following 2 methods. 
Method 1: 
Geometric Mean = (X1 x X2 x X3 …x Xn)1/n 
Where X = Coliform Density value of the sludge sample, and where n = number of samples (at least 7) 
 
Method 2: 
Geometric Mean = antilog[(X1 + X2 + X3 …+ Xn)  n] 
Where X = log10 of Coliform Density value of the sludge sample, and where n = number of samples (at least 7) 
Example for Method 2 

Sample Number Coliform Density of Sludge Sample log10 
1 6.0 x 105 5.78 
2 4.2 x 106 6.62 
3 1.6 x 106 6.20 
4 9.0 x 105 5.95 



  WPDES Permit No. WI-0024287-10-0 
  City of Independence 

     26 

5 4.0 x 105 5.60 
6 1.0 x 106 6.00 
7 5.1 x 105 5.71 

The geometric mean for the seven samples is determined by averaging the log10  values of the coliform density and 
taking the antilog of that value. 
(5.78 + 6.62 + 6.20 + 5.95 + 5.60 + 6.00 + 5.71)  7 = 5.98 
The antilog of 5.98 = 9.5 x 105 

5.5.13 Class B Sludge - Vector Control:  Incorporation 
Class B sludge shall be incorporated within 6 hours of surface application, or as approved by the Department. 
 



  WPDES Permit No. WI-0024287-10-0 
  City of Independence 

     27 

6 Summary of Reports Due 
FOR INFORMATIONAL PURPOSES ONLY 

Description Date Page 

Zinc Compliance Schedule -Report on Effluent Discharges September 30, 2020 11 

Zinc Compliance Schedule -Action Plan September 30, 2021 11 

Zinc Compliance Schedule -Initiate Actions April 1, 2022 11 

Zinc Compliance Schedule -Complete Actions September 30, 2022 11 

Phosphorus Schedule - Optimization Plan -Optimization Plan September 30, 2020 11 

Phosphorus Schedule - Optimization Plan -Progress Report #1 September 30, 2021 11 

Phosphorus Schedule - Optimization Plan -Progress Report #2 September 30, 2022 11 

Phosphorus Schedule - Optimization Plan -Progress Report #3 September 30, 2023 11 

Phosphorus Schedule - Optimization Plan -Progress Report #4 September 30, 2024 11 

Phosphorus Multi-Discharger Variance Interim Limit (1.0 mg/L)  -Submit 
Final Compliance Plan 

September 30, 2020 11 

Phosphorus Multi-Discharger Variance Interim Limit (1.0 mg/L)  -Submit 
Plans & Specifications 

September 30, 2021 11 

Phosphorus Multi-Discharger Variance Interim Limit (1.0 mg/L)  -
Treatment Plant Upgrade 

September 30, 2022 12 

Phosphorus Multi-Discharger Variance Interim Limit (1.0 mg/L)  -
Construction Upgrade Progress Report 

August 31, 2023 12 

Phosphorus Multi-Discharger Variance Interim Limit (1.0 mg/L)  -Complete 
Construction and Achieve Compliance 

August 31, 2024 12 

Phosphorus Payment per Pound to County -Annual Verification of 
Phosphorus Payment to County 

March 1, 2020 12 

Phosphorus Payment per Pound to County -Annual Verification of Payment 
#2 

March 1, 2021 12 

Phosphorus Payment per Pound to County -Annual Verification of Payment 
#3 

March 1, 2022 12 

Phosphorus Payment per Pound to County -Annual Verification of Payment 
#4 

March 1, 2023 12 

Phosphorus Payment per Pound to County -Annual Verification of Payment 
#5 

March 1, 2024 12 

Phosphorus Payment per Pound to County -Continued Coverage See Permit 12 

Phosphorus Payment per Pound to County -Annual Verification of Payment 
After Permit Expiration 

See Permit 12 

Compliance Maintenance Annual Reports (CMAR)  by June 30, each year 14 



  WPDES Permit No. WI-0024287-10-0 
  City of Independence 

     28 

General Sludge Management Form 3400-48  prior to any 
significant sludge 
management changes 

23 

Characteristic Form 3400-49 and Lab Report by January 31 
following each year 
of analysis 

23 

Land Application Report Form 3400-55  by January 31, each 
year whether or not 
non-exceptional 
quality sludge is land 
applied 

24 

Other Methods of Disposal or Distribution Report Form 3400-52  by January 31, each 
year whether or not 
sludge is hauled, 
landfilled, 
incinerated, or 
exceptional quality 
sludge is distributed 
or land applied 

25 

Wastewater Discharge Monitoring Report no later than the date 
indicated on the form 

13 

Report forms shall be submitted electronically in accordance with the reporting requirements herein.  Any facility 
plans or plans and specifications for municipal, industrial, industrial pretreatment and non industrial wastewater 
systems shall be submitted to the Bureau of Water Quality, P.O. Box 7921, Madison, WI 53707-7921. All other 
submittals required by this permit shall be submitted to: West Central Region, 1300 W. Clairemont Ave., Eau Claire, 
WI 54701 
 
 



 1 

CITY of INDEPENDENCE FACT SHEET 
GENERAL INFORMATION 

Permit Number: WI-0024287-10 FID: 662006950 
Permittee: City of Independence, PO Box 189, Independence, WI 54747 
Discharge Location: Independence Wastewater Treatment Plant, 23510 Cleveland St., Independence, 
WI 54747 
Receiving Water: Trempealeau River in the Elk Creek Watershed of the Buffalo-Trempealeau River 
Basin in Trempealeau County 
Stream Classification: Warmwater Sportfish, Nonpublic Water Supply Q(7,10): 329:1 
Annual Average Design Flow: 0.165 MGD 
Discharge Type: Existing, Continuous Permit Application Waivers? No 

Sample Points/Outfalls 
Sample Point 702, Influent 0.091 MGD Actual Average influent flow to plant in 2018  
Outfall 004, Effluent to the Trempealeau River 0.093 MGD Actual Average Effluent Flow 2018 
Outfall 005, Land Application of Sludge Approximately 29 dry US tons landspread annually 

 
 

FACILITY DESCRIPTION 
Facility Description: The Independence Wastewater Treatment Plant treats domestic waste from the 
City of Independence and industrial influent from Pilgrim Chicken. The annual average design flow at 
the facility is 0.165 million gallons per day (MGD). The actual annual average effluent flow in 2018 
was 0.093 MGD. Primary treatment consists of screening and grit removal. Effluent is further treated 
at the existing secondary package activated sludge plant with an aeration basin and secondary 
clarification. Sludge is aerobically and anaerobically digested and thickened on a gravity belt thickener 
and stored onsite prior to landspreading on Department approved fields. Effluent is disinfected with 
chlorination (followed by dechlorination) prior to discharge to the Trempealeau River. No major 
operational changes occurred during the last permit term. The permittee will make changes to their 
treatment during the upcoming permit term to meet the lower effluent phosphorus limits, as well as the 
new zinc limits. Significant effluent monitoring and limitation changes in the upcoming term are as 
follows: 1) the addition of weekly average & monthly average chlorine limits, a weekly geometric 
mean fecal coliform limit and weekly average & monthly average copper limits to comply with the 
recent changes to ss. NR 106.07 and NR 205.065(7) regarding the expression of limits, 2) the addition 
of zinc limits & an associated compliance schedule, 3) the conditional approval of a multi-discharger 
variance (MDV) for phosphorus and the imposition of a lower monthly average interim phosphorus 
limit along with associated compliance schedules to comply with s. 283.16, Wis. Stats. requirements 
for phosphorus, and 4) an increase in the phosphorus monitoring frequency from weekly to 3/week. 
Also, the sample type has been changed from 24 hour flow proportional composite to 24 hour 
composite for influent & effluent samples. 
Publishing Newspaper: The Whitehall Times, PO Box 95, Whitehall, WI 54773-0095 
See associated public notice document for additional contact and procedural information.  
Significant Industrial Loading? Yes, Pilgrim Chicken 

 
 



 2 

SUBSTANTIAL COMPLIANCE DETERMINATION - Overall 
 Compliance Comments 
Discharge Limits Yes  
Sampling/testing requirements Yes  
Groundwater standards N/A  
Reporting requirements Yes  
Compliance schedules Yes  
Other: N/A  
Operator at Proper Grade? Yes  
Enforcement considerations No  
In substantial compliance? Yes Name: Woody Myers              Date: April 16, 2019 

 
 
 

SUBSTANTIAL COMPLIANCE DETERMINATION - Landspreading 
 Compliance Comments 
Discharge Limits Yes  
Sampling/testing requirements Yes  
Groundwater standards n/a  
Reporting requirements Yes  
Compliance schedules n/a  
Other: n/a  
Enforcement considerations none  
In substantial compliance? Yes Name: Leanne Hinke                    Date: 04/16/2109 

 
 
 

PERMIT MONITORING– INFLUENT 
Sample Number: 702 Sample Description: Representative influent samples shall be collected 

after primary screening and grit removal.  
PARAMETER UNIT SAMPLE FREQ. SAMPLE TYPE 
Flow Rate MGD Continuous 
Total BOD5 mg/L 3/Week 24-hr Comp 
Total Suspended Solids mg/L 3/Week 24-hr Comp 
Changes from previous permit: The influent sample type has been changed from 24 hour flow 
proportional composite to 24 hour composite influent samples. 

 
 



 3 

 PERMIT MONITORING AND LIMITATIONS – EFFLUENT 
Outfall Location: NW1/4 SE1/4, Section 25, T22N R9W, Town of Burnside, City of Independence, 
Trempealeau County, WI 
Outfall No: 
004 

Sample Description: Representative composite effluent samples shall be collected before the 
effluent weir and after secondary clarification prior to discharge to the Trempealeau River; 
grab samples shall be collected after disinfection. 

PARAMETER LIMITATION SAMPLE 
FREQ 

SAMPLE  
TYPE 

Flow Rate MGD Continuous 
BOD5, Total 45 mg/L Weekly Ave, 30 mg/L Monthly Avg 3/Week 24hr Comp 
Total Suspended Solids 45 mg/L Weekly Avg, 30 mg/L Monthly Avg 3/Week 24hr Comp 
pH, Field 9.0 su Daily Max, 6.0 su Daily Min Daily Grab 
Copper, Total Recoverable1,2 23 g/L & 0.071 lbs/day Daily Max 

23 g/L Weekly Avg, 23 g/L Monthly Avg 
Weekly  24hr Comp 

/Calculated 
Hardness, Total as CaCO3

2 mg/L Quarterly 24hr Comp 
Zinc, Total Recoverable (limits 
effective 10/01/2022)2,3 

185 g/L & 1.28 lbs/day Daily Max 
185 g/L Weekly Avg, 185 g/L Monthly Avg 

Quarterly 24hr Comp 
/Calculated 

Fecal Coliform, May-Sept 400#/100 mL, Monthly Geo Mean 
656#/100 mL, Weekly Geo Mean 

Weekly Grab 

Chlorine, Total Residual, May-
Sept 

38 g/L Daily Max, 38 g/L Weekly Avg,  
38 g/L Monthly Avg 

Daily Grab 

Acute WET4 TUa Twice 24hr Comp 
Phosphorus, Total (Interim limit, 
effective through 08/31/2024)5 

4.0 mg/L Monthly Avg 3/Week 24hr Comp 

Phosphorus, Total (Interim MDV 
limit effective 09/01/2024)5 

1.0 Monthly Avg  
 

3/Week 24hr Comp 

Phosphorus, Total 5 lbs/month Monthly Calculated 
Phosphorus, Total 5 lbs/year Annual Calculated 
1 Copper monitoring frequency is weekly in recognition of occasional use of polymer. In the event polymer use 
is permanently discontinued, the department shall be notified and the permittee may request that the copper 
monitoring frequency be changed to monthly. If the request is approved by the department, the monitoring 
frequency change may occur without public notice thereof. A log of polymer addition shall be maintained at the 